Lawn King A4KS /J{—WUX Kk

13AFA4KS333

Bumper 2
Cable Accessories 2
Dash 3
Deck 4
Deck Lift 5
Deck Wash 5
Deck Wheels 6
Discharge Chute 6
Drive 7
Electric PTO 8
Electrical 8
Engine Accessories 9
Fender 9
Fram 10
Front Axle 10
Fuel Accessories 11
Fuel Tank 11
Grip & Footpads 12
Key 12
Hood & GCirill 13
Hubcap 14
Pedal 14
Seat 15
Seat Adjustment 15
Spindle 16
Steerings 16
Steetring Aheel 17
Wheels 17
Transmission 18




Lawn King A4KS J{—wWUX 13AFA4KS333

BUMPER BRACKETS TO BE
MOUNTED INSIDE OF FRAME

4X _TORQUE TO
332-405 IN-LBS

\\ Ref Part Part Description Context Notes Quantity
————— Number Number

1 683-05155 BUMPER ASSEMBLY *CHOOSE COLOR WHEN 1
ORDERING*
1 728-05016 NUT RIVET 3/8-16 (Not Shown) 4
2 710- SCREW 3/8-16 x
06012A 1.25 GR5
3 731-05368 BUMPER CAP 2

ENGINE SHROUD SCREW MUST BE
REMOVED AND RE-USED TO INSTALL
726-0475

ROUTE CABLES
THROUGH CLAMP

©

Part Number Part Description Context Notes Quantity
726-0475 HOSE CLAMP 1.0" 1
946-05095A THROTTLE CABLE 36.6" 1

946-05114A CHOKE CABLE 41" 1



Lawn King A4KS /J{—wWUX

10

11

12

13

Part
Number

710-
06133

711-
06378

714~
04040

926-
04012

931-
09815B

731-
10618

731=
10636C

931-
11141A

732-
05199

738-
05090

783-
08391A

783-
08538A

783-
09546A

o

Part Description
SCREW M6-1 x .625
HINGE PIN .25 x 4.50
BOW TIE COTTER PIN

1/4-5/16
PUSH ON NUT
UPPER DASH
STEERING SHAFT

BEARING

CRUISE/BRAKE DASH
LEVER

UPPER DASH CAP
TORSION SPRING .330
ID

SHOULDER SCREW M6-1
.368 X.115

LOWER DASH
STEERING MOUNT
BRACKET

DASH PLATE

13AFA4KS333

Context Notes

*CHOOSE COLOR WHEN
ORDERING*

*CHOOSE COLOR WHEN
ORDERING*

*CHOOSE COLOR WHEN
ORDERING*

11

Quantity

1



Lawn King A4KS J{—wWUX 13AFA4KS333

Deck

ATTACH SPRING BETWEEN ~
FRAME AND LIFT BRACKET ] 3 1

Ref Part Part Description Context Notes Quantity Ref Part Part Description Context Notes Quantity
Number Number Number Number
1 918- PULLEY & SPINDLE (See Separate 2 22 748- SHOULDER SPACER 2
06976A ASSEMBLY Breakdown) 05029A
2 683P05654 42" DECK SHELL *CHOOSE COLOR 1 23 954-05099 V-BELT A SEC x 1
(2w) WHEN ORDERING* 99.87
3 710-0376 SCREW 5/16-18 x 1.0 1 24 756~ IDLER PULLEY 4.50" 2
GRS 05034A DIA
4 710-0520 SCREW 3/8-16 x 1.50 1 25 783-08389 IDLER PULLEY CAP 2
5 710-06133 SCREW M6-1 x .625 6 26 783- DECK BELT COVER *CHOOSE COLOR 2
08510A WHEN ORDERING*
6 710-06178 SCREW 3/8-16 x 2.0 1
27 783- BELT KEEPER *CHOOSE COLOR 1
7 710-06215 SCREW 3/8-16 x 2.25 1 08690A WHEN ORDERING*
GRS
28 783-08863 IDLER BRACKET *CHOOSE COLOR 1
8 710-06322 SCREW 5/16-18 x 8 PIVOT 42" WHEN ORDERING*
.875
29 783-08867 BELT KEEPER *CHOOSE COLOR 1
9 712-04063 E’I[.AGNGéE LOCK NUT 1 WHEN ORDERING*
16-1
31 783-08946 BELT KEEPER 1
10 712-0417A HEX NUT 2
11 712-04217 FLANGE LOCK NUT 2
12 714-05005 BOW TIE COTTER 2
PIN
13 720-05010 VINYL CAP 1
14 732-04960 EXTENSION SPRING 1
15 732- LIFT ASSIST SPRING 1
05241A (SMALL)
16 736-0227 FLAT WASHER 1
.390x1.500x.134
17 736-0258 FLAT WASHER .385 x 1
1.00 x .135
18 736-0320 WASHER 1
19 738-05099 SHOULDER SPACER 1
20 942- 21.23" BLADE (2N1) 2
04308A
21 747-06373 DECK SPRING HOOK 1



Lawn King A4KS J{—wWUX 13AFA4KS333

Deck Lift

T ASSIST SPRING SHOWN FOR REFERENCE ONLY.

NOTE: AFTER FENDER 1S INSTALLED
TIGHTEN INSERT WITH IMPAC
UNTIL SPRI IS FULLY STRETCHED

Part Part Description Context Notes Quantity
Number
983-05077 LIFT SHAFT 1
ASSEMBLY
783-08280 LIFT LINK *CHOOSE COLOR WHEN 1
ORDERING*
711- LIFT ROD FERRULE 2
\ 06143A
NOTE: ALIGN PIN AS SHOWN—/ \
(INSTALL TOWARDS DECK) 4 711- LIFT SPRING 1
1 3 06346A INSERT
5 912-3048  HEX NUT 3
6 712-3083 HEX LOCK NUT 3
NYLON
7 714-05005 BOW TIE COTTER 5
PIN
8 731- SPACER-LIFT 1
09629A SHAFT
9 732- TORSION SPRING 1
05086A
10 747- DECK LIFT 1
06186A HANDLE
i1 747- DECK FRONT LIFT 1
062478 ROD
12 747- ADJUSTMENT LIFT 2
06392A ROD
13 748- DECK LIFT PIVOT 1
04069A Cup
Deck Wash 1
— ——FASTEN SCREW
TO DECK SHELL
Ref Part Part Description Context Quantity
Number Number Notes
1 921-04041 WATER NOZZLE ADAPTER 1
2 731-07487 DECK WASH NOZZLE 1
INSERT NOZZLE —_ 3 738-04502 SHOULDER SCREW 1/4-20 x 1
INTO DECK SHELL .50

HOLE



Lawn King A4KS J{—wWUX 13AFA4KS333

Deck Wheels \5 DECK SHELL SHOWN FOR REFERENCE ONLY

Deck Wheels

Ref Part Part Description Context Quantity
Number Number Notes

1 712-04217 FLANGE LOCK NUT 2

2 734-06305 DECK WHEEL (5.0 DIA x 1.875) 2

5 738-06694 S{-IGC))ULDER BOLT (.50 X 2.0 x 3/8 2

Page design © 2004-2017 by ARI Network Services, Inc. T\{J — ‘

Discharge Chute

Ref Number Part Number Part Description Context Notes Quantity
1 631-04354B CHUTE ASSEMBLY 1

1 726-04009 PUSH CAP (Not Shown) 1

1 732-05261 TORSION SPRING (Not Shown) 1

1 747-06290B CHUTE HINGE PIN (Not Shown) 1

1 783-08504A CHUTE MOUNTING BRACKET (Not Shown) 1

2 710-0751 SCREW 1/4-20 x .620 GR5 1

3 712-04064 FLANGE LOCK NUT 1



Lawn King A4KS J{—wWUX 13AFA4KS333

SPEED _NUT NOT REQUIRED
IF NOT SUB-ASSEMBLED
INSERT HOOK HERE
APPLY THIN COATING OF
GREASE TO UNDERSIDE
OF PIVOTING REGION
OF IDLER BRACKET
Drive
Ref Part Part Description Context Notes Quantity
Number Number
1 918-07209 TRANSMISSION (See Separate 1
ASSEMBLY Breakdown)
2 983- IDLER BRACKET 1
05090A ASSEMBLY
750-0890  SPACER (Not Shown) 1

w
wn

710-0378 SCREW 5/16-18 x 2.5 GR
5

4 710-06133 SCREW M6-1 x .625 4
5 710-1611B  SCREW 5/16-18 x .750 3
6 710-3011 SCREW 3/8-16 x 2.25 GRS 1
7 712-04063 FLANGE LOCK NUT 5/16- 5
18
8 712-04217 FLANGE LOCK NUT 2
9 714-04040 BOW TIE COTTER PIN 3
1/4-5/16
10 726-0201 PUSH NUT 1
11 731-08237 AXLE SLEEVE .765 1D x 2
2,11 LG
12 732- EXTENSION SPRING .790 1
05108A DIA x 8.41
Ref Part Part Description Context Notes Quantity
13 732-05146 EXTENSION SPRING 0.90 1 Number Number
DIA x 8.14
23 750-06201 SPACER .34 x.75x .63 LG 1
14 736-0278 FLAT WASHER 5
24 954- V-BELT A SEC x 90.90 1
16 738- SHOULDER SPACER 1 050278
04162C
24 490-501- Cub Cadet DRIVE BELT Retail Packaged Part
17 747-05608 DECK SPRING HOOK 1 Co61
18 747- IDLER BRACKET ROD 1 24 490-501- Genuine Factory Parts Retail Packaged Part
06193B M061 DRIVE BELT
19 747- BRAKE ROD 1 25 756-05024 V-IDLER PULLEY 3.56 OD 1
06251A
26 756-05032 FLAT IDLER PULLEY 3.00 1
20 747- HYDRO CONTROL ROD 1 oD
06281A
27 783- TRANSMISSON 1
21 747-06447 HYDRO DISENGAGEMENT 1 08463- MOUNTING BRACKET
ROD 0637
22 748- SHOULDER SPACER 1 28 783- BELT KEEPER BRACKET *CHOOSE COLOR WHEN 1
05037B 08991A ORDERING*



Lawn King A4KS J{—wWUX 13AFA4KS333

Electric PTO

\\ \‘Q: SHOWN FOR REFERENCE ONLY

ORIENT OPEN SLOT
IN CLUTCH TO
ANT | -ROTAT ION
BRACKET

WITH SNAP ON EITHER

& e:::::::ij;:ft CAN BE INSTALLED
D
SIDE
\‘ -,

() CHAMFER MUST BE TOWARD
(KEY AT THE BOTTOM)

e ot ol
e
- iyl F

=

Electric PTO
Ref Part Part Description Context Notes Quantity
| < Number Number
Ld
% 1 710-0623 SCREW 3/8-16 x 3/4 1
: » 2 710-06266 SCREW 7/16-20 x 3.50 1
3 917-05321 ELECTRIC PTO 1
CLUTCH
— USE THIS SLOT FOR
ANT 1 -ROTATION FEATURE 4 731-10576 CLUTCH BRACKET 1
@ GROMMET
a) 6 750-06533 SPACER 1
7 756- ENGINE PULLEY 1
050618
8 783-09163 CLUTCH STOP *CHOOSE COLOR WHEN 1
BRACKET ORDERING*
Electrical 8 4
HEADL IGHT HARNESS @/l
SHOWN FOR REFERENCE ONLY
Electrical
Ref Part Part Description Context Quantity
Number Number Notes
1 710-06133 SCREW M6-1 x .625 1
2 710-1652 SCREW 1/4-20X.625 1
3 725-04363 INTERLOCK SWITCH (NO/NC) 2
4 925- HOUR METER/SERVICE MINDER 1
06170A
5 925-06167 REVERSE HARNESS 1
725-06173 CLUTCH HARNESS 11" 1
7 725P13068 HARNESS 1
(EPTO/RMC/HRMTR/DC)
8 725- IGNITION MODULE SWITCH RMC 1
06102C (ELC PTO WHTE)
9 925-3233A PTO SWITCH (YELLOW KNOB) 1
10 738- SHOULDER SCREW 2
04237A



Lawn King A4KS J{—wWUX 13AFA4KS333

Engine Accessories

ENGINE SHOWN FOR
REFERENCE ONLY

NOTE :

EXHAUST GASKET AND
MOUNT ING NUTS SUPPL IED
BY KAWASAK |

FRAME SHOWN FOR
REFERENCE ONLY ‘ .
Engine Accessories

Ref Part Part Description Context Quantity
« Number Number Notes
1 983-05142A MUFFLER SHIELD ASSEMBLY 1
g | q INSTALL ON RIGHT
g REAR ENGINE BOLT 1 728-04033  RIVET - 3/16" (Not Shown) 4
;‘ 2 710-06133  SCREW M6-1 x .625 2
= 4 3 710-06256  SCREW M8-1.25 x .750 3
\\2 4 710-1315 SCREW 3/8-16 X1.250 4
’/ l 4 5 712-05106  HEX NUT 1/4-20 1
lﬁ' = 6 726-0205 HOSE CLAMP 1/20 2
) FUEL TANK SHOWN
FOR REFERENCE ONLY 7 736-0148 LOCK WASHER 3/8 1
9 737-04138  OIL DRAIN FITTING 1
10 751-10349-  FUEL HOSE LOW PERMEATION 1
13 13"
11 951-10517A  OIL DRAIN VALVE 1
FUEL LINE ROUTING & 12 751-14481 EXHAUST PIPE (LH) 1
% (KAWASAKI)
13 751-14482  EXHAUST PIPE (RH) 1
(KAWASAKI)
14 951-14503A  EXHAUST MUFFLER TWIN 1
:ﬂ\j =0 15 751-3141-14 DRAIN HOSE 14" 1
L] ————-nr ¢ - - -~
o Q) omoee ¢ % W o~ NS OIL:SAE 10W30 1

Fender

LOWER DASH SHOWN
FOR REFERENCE ONLY

Fender
Ref Part Part Description Context Notes Quantity
Number Number
1 631- FENDER COVER (RH) i
05259A
2 710- SCREW 1/4-20 x .75 GRS 2
04666
& 710- SCREW M6-1 x .625 4
06133
4 710- SCREW 1/4-10 x .750 2
06147
& 710- HEX SCREW WASH TT 3/8- 4
06335 16 x .875
6 712- FLANGE LOCK NUT [
04064
7 zEile FENDER COVER (LH) 1
10172A
8 732- COMPRESSION SPRING 2
0s5182A 2.18 x 3.65 x .207
9 783- REAR FENDER *CHOOSE COLOR WHEN 1
08279C ORDERING*
10 783- LIFT INDEX BRACKET *CHOOSE COLOR WHEN 1

08559 ORDERING*




Lawn King A4KS J{—wWUX 13AFA4KS333

10N_FOR
IN REAR

Ref Part Part Description Context Notes Quantity
Number Number

1 983- FRAME ASSEMBLY 1
05067C
2 710-06133 SCREW M6-1 x .625 8
3 710-3005 SCREW 3/8-16 x 1.25 2
GRS
4 712-04217 FLANGE LOCK NUT 2
5 728-05015 RIVET-HEX STUD 1/4- 4
20 FRM
6 731- HOOD PIVOT 2
10069D BRACKET
7 731- LIFT ROD WEAR PAD 2
10281A
8 738-04058 SHOULDER SPACER 2
9 747-06929 BATTERY HOLD *CHOOSE COLOR WHEN 1
DOWN ROD ORDERING*
10 783-08276 FRAME BRACE *CHOOSE COLOR WHEN 1
BRACKET ORDERING*
11 783-08567 BATTERY BRACKET *CHOOSE COLOR WHEN 2
ORDERING*
Front Axle
1
i
|
. 1
g 6
&
[
Front Axle
Ref Number Part Number Part Description Context Notes Quantity
4 1 983-05145 FRONT AXLE ASSEMBLY 1
. 2 710-0182A SCREW-HEX 1/2-13 X 3.00 1
3 712-3083 HEX LOCK NUT NYLON 1
4 714-0162 COTTER PIN-5/32 DIA 2
5 726-0341 CAP 2
6 738-05056 SHOULDER SPACER 2



Lawn King A4KS J{—wWUX 13AFA4KS333

Fuel Accessories

ROUTE EVAP
ENGINE CLAl
FUEL LINE

ROUTE EVAP LINE BEHIND |
FUEL LINE ROUTING VERTICALLY
INTO FUEL PUMP

Fuel Accessories
Ref Number Part Number Part Description Context Notes Quantity

1 751-12089-45 VENT HOSE 3/16 ID 1

Fuel Tank

NOTE:  THIS LINE IS COMNECTED —
BETWEEN THE FLEL TANK AND AN
ENBINE FORT. N,

Fuel Tank

Ref Part Part Description Context Quantity

Number Number Notes

1 951-05101B FUEL TANK ASSEMBLY 1

1 735-04081 RUBBER GROMMET 23.0 ID X (Not Shown) 1
35.50D

1 751-12118 ROLLOVER FUEL VALVE (Not Shown) 1

2 951-14767 FUEL CAP W/TET 1



Lawn King A4KS J{—wWUX 13AFA4KS333

Grip & Footpads

Grip & Footpads

Ref Number Part Number Part Description Context Notes Quantity
1 720-05087 LIFT HANDLE GRIP .542 ID 1
3 731-09731A FOOTPAD (LH) 1
4 731-09812A FOQTPAD (RH) 1
Key

Ref Number Part Number Part Description Context Notes Quantity
1 925-1745A IGNITION KEY 1




Lawn King A4KS /J{—wWUX

Hood & Grille

Hood & Grille
Ref Part
Number Number
1 710-
04187A
2 710-06147
3 712-04064
4 925-0963
725P15045
6 728-04063
731-06095
8 731-06096
9 731-
06194B
10 931-
06796A
11 731-
10070A
12 931-13555
13 738-05040
14 783-07231
15 783-09762
16 783-09763
17 783-09764

Part Description
HEX SCREW 1/4-15 x
.50

SCREW 1/4-10 x .750
FLANGE LOCK NUT

MINIATURE LAMP-12V
#1156

HEADLIGHT HARNESS

POP RIVET 6.4MM x
10MM

LENS (LH)

LENS (RH)

HOOD SCOOP
GRILLE(K STYLE) NON
T-BILT

HOOD PIVOT PIN
HOOD PLENUM (K
STYLE)

SCREW-SHLDR 1/4-20 x
.75 TORX

HOOD SCOOP (K
STYLE)

SIDE PANEL (RH) (K
STYLE)

SIDE PANEL (LH) (K
STYLE)

HOOD PIVOT BRACKET

13AFA4KS333

Context Notes Quantity

4

*CHOOSE COLOR WHEN 1
ORDERING*

*CHOOSE COLOR WHEN 1
ORDERING*

*CHOOSE COLOR WHEN 1
ORDERING*

*CHOOSE COLOR WHEN 1
ORDERING*



Lawn King A4KS /{—WU Xk 13AFA4KS333

Hubcap

—

E—

AXLES SHOWN FOR
REFERENCE ONLY

@

Hubcap
Ref Part Part Description Context Quantity
Number Number Notes
1 931-3020 HUB CAP 4
2 736-0866 FLAT WASHER .755X1.92X.060 2
3 736-3040 HUB CAP WASHER .406 x 1.92 x 2
.060

THESE EDGES ARE HARD S\GF‘S

FOR _BRAKE PEDAL BRACKE

PEDEL ASSEMBLY MUSI FR[ELY RETURN TO
\ BRAKE OFF POSITION

2

Pedal

SHOWN FOR REFERENCE ONLY

—— |X TORQUE TO 272-333 IN-LBS

LEG OF TOI

PEDAL CLIPS INSTALL RS ION
SPRING FITS IN THIS HOLE.

INTO RECTANGULAR CUTOUT,
BOTH SIDES

Pedal

Ref Part Part Description Context Quantity
Number Number Notes

1 947-05033 BRAKE PEDAL ASSEMBLY 1
2 949-05026 FORWARD/REVERSE PEDAL 1

ASSEMBLY

3 712-04217 FLANGE LOCK NUT 1
4 731-09957A PEDAL CLIP 2
5 732-05155 TORSION SPRING 1
6 735-05028 REVERSE PEDAL PAD 1
7 735-05030 FORWARD PEDAL PAD 1
8 735-05051 BRAKE PEDAL PAD 1
9 938-0380 SHOULDER SCREW 1
10 741-05074A FLANGE BEARING .63X.84X.71 1
11 741-05085A PLASTIC SLEEVE BEARING 1
12 748-04203  CRUISE LATCH 1



Lawn King A4KS J{—wWUX 13AFA4KS333

Seat
f—
o«
2 Seat

Ref Part Part Description Context Quantity
Number Number Notes

1 710-06318A  SCREW 1/4-14X 1.00 6
2 712-05112 ARMREST SPEED NUT 6
3 759-04252 LH & RH ARMREST KIT 1
4 759-04252 LH & RH ARMREST KIT 1
5i 757-05240 HI BACK SEAT (W/OPS) 1

(BLACK)

Seat Adjustment

SCREW_INTO SLIDE_PUCK
2 ON BOTTOM OF SEAT.
TOROLE 10 64-80 IN-LBS

2x TOROUE TO
84-103 IN-LBS

2X_TORQUE TO
120-147 IN-LBS

Seat Adjustment

Ref Part Part Description Context Notes Quantity
Number Number

1 983- PIVOT BRACKET PLATE 1
05111A

2 710- SCREW 3/8-16 x .875 1
04482 GR5

B8] 712- FLANGE LOCK NUT 4
04063 5/16-18

4 726-3046 RATCHET CLIP .250 1

5 732- COMPRESSION SPRING 1
04563

6 738- SHOULDER SCREW .44 2
05190A DIA X .18

7 783- SEAT ADJUST LEVER 1
06050

8 783- SEAT PIVOT BRACKET *CHOOSE COLOR WHEN 1
08563 ORDERING*

9 783- SEAT MOUNTING PLATE *CHOOSE COLOR WHEN 1
09150 (FLAT) ORDERING*



Lawn King A4KS J{—wWUX 13AFA4KS333

Spindle
I ] [ T ¢ (.s62)
~ L~
[ A1 1
A
1
7/ ,_—"6
b4
Spindle
Ref Part Part Description Context Quantity
Number Number Notes
1 619-04183B  DECK SPINDLE HOUSING 1
2 712-05134 FLANGE NUT 5/8-18 1
5 i3 1 5 738-05172 SPINDLE SHAFT STAR 5.83 LG 1
4 941-0919B BALL BEARING 2
4 5 750-04936 SPACER- .792 x 1.060 x 1.860 1
6 750-06142 SPACER .800 x 1.100 x 1.470 1
LG
3 7 756-05031 DECK PULLEY 5.4" DIA 1
783-08435 SHIELD-BRG DECK 1
918-06976A PULLEY & SPINDLE ASSEMBLY 1
Steering
JUNTEF T
ACE UF
Steering
Ref Part Part Description Context Notes Quantity
= 4 Y Number Number
B = '( 1 747-06456 STEERING DRAG LINK 1
PN v (LH)
) 6 *_: 1 723-05009  BALL JOINT 7/16-20 (Not Shown) 2
—14 1 712-05093  NUT-JAM 7/16-20 (Not Shown)
-5 2 747-06457  STEERING DRAG LINK 1
(RH)
2 723-05009  BALL JOINT 7/16-20 (Not Shown) 2
2 712-05093  NUT-JAM 7/16-20 (Not Shown) 2
3 710-0520 SCREW 3/8-16 x 1.50 1
4 710-06133 SCREW M6-1 x .625 6
5 710-06154B SCREW 5/16-24 x .85 1
GRS
6 912-0214 HEX NUT 4
7 712-04063  FLANGE LOCK NUT 1
5/16-18
8 712-04065 NUT 1
9 717E05193C STEERING PINION GEAR 1
13T
10 717-05225C STEERING GEAR 1
SEGMENT 16"
11 736-05125A FLAT WASHER .385 x 1
3.75x.120 THK
12 738-05043  STEERING SHAFT .625 x 1
20
13 747-06192A CRUISE/BRAKE ROD 1
14 748-05071A STEERING SUPPORT 1
PLATE
15 783-08386D STEERING MOUNTING *CHOOSE COLOR WHEN 1
PLATE ORDERING*



Lawn King A4KS J{—wWUX 13AFA4KS333

Steering Wheel

Steering Wheel

Ref Part Part Description Context Notes Quantity
Number Number
1 631-05102 STEERING WHEEL 1
2 731-11161 STEERING WHEEL 1
CAP
Wheels
o ®
275-300 IN-LBS
Wheels
Ref Part Number Part Description Context Quantity
Number Notes
1 634-05159- WHEEL ASSEMBLY (15X6X6) 2
NOTE: WASHERS SHOWN 0831
FOR REFERENCE ONLY
1 934-04091B- RIM ASSEMBLY (6 x 4.5) (Not Shown) 1
0499
1 934-0255 TUBELESS VALVE (Not Shown) 1
1 941-04137A BRG-BALL .754 ID x 1.750 OD  (Not Shown) 2
1 734-3186A TURF TIRE (Not Shown) 1
1 737-0224 LUBE FITTING (Not Shown) 1
2 634-05160- WHEEL ASSEMBLY (20X8X8) 2
0931
2 634-04369- RIM ASSEMBLY (8.0 x 7.0 x (Not Shown) 1
0499 .750)
2 934-0255 TUBELESS VALVE (Not Shown) 1
2 734-04364 TIRE-MULTI TRAC 20X8X8 (Not Shown) 1
CARLI
3 710-06154B SCREW 5/16-24 x .85 GR5 2
6 783-08746 WHEEL BEARING COVER 2



Lawn King A4KS J{—wWUX 13AFA4KS333

o —387
Transmission s
0—86
@-34
—83
e—34
96— 33—10
] 95y 90
58— £~ %2

2\ Available only
in kit #205

1— | K46DV Transmigsfon

K46DV Seal Kit

Kit Includes
#7 (2) #59
2064 #15 (2) #72
(2) #19  (2) #81
#20 #91
#26 #99
#30
K46DV Repair Kit
Kit Includes
20H | #24 #38
#31
#200 - Seal Kit

K46DV Case Kit
2054 Kit Includes
#2 #3

Available only”
in kit #205

- 18 —




Lawn King A4KS J{—wWUX 13AFA4KS333

Transmission

Ref Part Part Description Context  Quantity Ref Part Part Description Context  Quantity

Number Number Notes Number Number Notes

1 918-07209 K46DV Transaxle a5 TT- Swash Plate Clamp

168T2084570
2 Kit, Housing
46 TT- Kit, Thrust Bearing (Pump)

3 Lower Case 19216399000

7 TT- Vent Valve 47 TT- Magnet Holder
16872024250 1A646029010

8 TT- Magnet 49 TT- Control Shaft
19216324360 1A646029911

10 TT- Pump Shaft/Bearing Kit 50 TT- Fulcrum
1A646099950 16872029920

11 TT- Spring 25 51 TT- Torsion Spring, Standard
19215427281 16872029800

12 TT- Bypass Shaft A 52 TT- Control Lever
1A646029510 1A646029740

13 TT- Bypass Lever 53 TT- Control Lever F
1A632029520 1A646029400

14 TT- Snap Ring 10 54 TT- Jerky Plate
22242000100 16872029360

15 TT- Sealing Cap 30 55 TT- Washer 12
187T0136300 22137120000

16 TT- Snap Ring C 35 56 TT- Cotter Pin 1/8" x 3/4"
22252000350 1A646029940

19 TT- 0-Ring 1A P10A 57 TT- Spring Pin 6 x 36
24311240100 22351060036

20 TT- Seal TC 153507 58 TT- Roll Pin 6 x 40
18770134380 22351060040

21 TT- Tapping Screw 8 x 55 59 TT- 0-Ring P14
26476080552 24311000140

22 TT- Tapping Screw 8 x 30 60 TT- Nut 12
26476080302 26776120002

24 TT- Kit, Center Case 62 TT- ETC Diff Comp
1A646099070 1A646031710

25 TT- Pin3x9.8 63 TT- Final Pinion Collar
19216824760 1A646033250

26 TT- Filter 105 64 TT- Reduction Shaft
16872025220 1A646033410

Ref Part Part Description Context  Quantity Ref Part Part Description Context  Quantity

Number Number Notes Number Number Notes

27 TT- Bolt 10 x 75 65 TT- Washer 12 x 32 x 3.2
16872099990 19216833420

28 TT- IDS Valve 1.2 66 TT- Reduction Gear (37T)
1A646024800 1A646033450

29 TT- IDS Spring 67 TT- Final Pinion Gear (10T)
1A646024761 16872033540

30 TT- IDS Filter 300 68 TT- Axle Shaft, Left
1A646024790 1A646034370

31 TT- Kit, Cylinder Block (Pump) 69 TT- Axle Shaft, Right
16872025090 1A646034380

32 T Spring 70 TT- Thrust Washer
1A646025200 19216334261

33 TT- Pump Shaft 71 TT- Ring 17
1A646025251 19216834270

34 TT- E-RING 72 TT- Seal 19x32x 8
22272000120 18770134280

35 TT- Bearing 6202 73 TT- Bushing 19 x 25
1A646034770 19216834350

36 TI- Motor Housing 74 TT- Bushing 19.05
19216824210 16872034240

37 TT- Thrust Bearing 51106 75 TT- Brake Shoe
1A646034750 1A646036121

38 TT- Kit, Cylinder Block 76 TT- Brake Lever
168T2025080 1A646036160

39 TT- Washer 12 x 24 x 1 77 TT- Brake Shaft
19216825230 1A646036171

40 TT- Motor Shaft 78 TT- Brake Return Spring
1A646025271 16872036180

41 TT- Snap Ring 515 79 TT- Brake Actuator
19215425310 1A646036200

42 TT- Brake Disc/Motor Gear 80 TT- Spring Pin 5 x 32
1A646025400 22351050032

43 TT- Bearing 6202 81 TT- O-Ring 1A P12
1A646034760 24311000120

44 TT- Thrust, Plastic 82 TT- Spring Pin 4 x 16
18770027060 22351040016

Ref Part Part Description Context Quantity

Number Number Notes

83 TT- Spline Collar
1A646025300

84 TT- Pulley B
1A646025760

85 TT- Fan, Black
1A646083070

86 TT- Wave Washer
1A646083060

87 TT- Snap Ring
19215489090

90 TT- Spring Pin 3.0A x 20
22351030020

91 TT- Qil Seal 16 x 22 x .03
1A646024440

g5 TT- Spring Pin 3.0A x 16
22351030016

96 TT- Roll Pin 3.5 x 40
22351035040

99 Sealant

200 TT- Kit,Seal Incl. 7, 15, 19, 20, 26,
1A646099141 30,59, 72, 81, 91 & 99

201 TT- Repair Kit, Incl. 24, 31, 38 & 200
1A646099601

205 TT- Housing Kit
1A646098110
T- TUFF TECH OIL 3 LITER BOTTLE
187Q0899000



— CBAE - BEVEDEXR —

4 N

For A Growing World. )[@/

— MID BAESBAT — a’ et I— 5

T396-0217 REFRFIHEEE _LILESE  Phone.0265-94-6121

- 20 —



